drew &
jonathan’

_'!,

PARTS LIST/ LISTE DES PIECES / LISTA DE PIEZAS

PRODUCT NAME / NUMBER(S) : P306DJ302
Description if Available / Needed : Server/ Desserte / Aparador

T — 0

x8 Allen bolt #5/16"x70mm
x8 Vis a téte creuse hexagonale $5/16"x70mm
x8 Perno Allen $5/16"x70mm

©
F)

x1 Server
x1 Desserte
x1 Aparador

P
=

x1 Center leg
x1 Pattes centrales
x1 Patas centrales

x4 Metal Leg
x4 Cadre en métal
x4 Armazoén de metal

x8 Lock washer ¢5/16"
x8 Rondelle de blocage #5/16"
x8 Arandela de Seguridad $5/16"

x1 Furniture Tipping Restraint
x1 Systeme antibasculement
x1 Control para evitar vulcos

x8 Flat Washer #5/16"x19x2mm
x8 Rondelle plate $5/16"x19x2mm
x8 Arandela plana ¢5/16"x19x2mm

x1 Allen Key 5mm
x1 Clé hexagonale 5mm
x1 Llave Allen5mm

*
Replaceable part

Page 1 of 4

Assembly Instructions-Instructions d’assemblage-Instrucciones para el ensamblaje
Made in VietNam / Fabrique en VietNam / Hecho en VietNam.



dl"eW & ASSEMBLY INSTRUCTIONS / NOTICE DE MONTAGE / INSTRUCCIONES DE MONTAJE

H ™ PRODUCT NAME / NUMBER(S) : P306DJ302
Jonathqn Description if Available / Needed : Server/ Desserte / Aparador

_____llf Z

——a

STEP 1
ETAPE 1

PASO 1

Metal leg & support leg box
Jambe en métal et boite de jambe de soutien

Pata de metal y caja de apoyo

Adjustable leveler (5 pcs)
Patin réglable (x 5)
Nivelador ajustable (5 pza)

STEP 2
ETAPE 2

PASO 2

*
Replaceable part

Page 2 of 4 Assembly Instructions-Instructions d’assemblage-Instrucciones para el ensamblaje
9 Made in VietNam / Fabrique en VietNam / Hecho en VietNam.



drew & ASSEMBLY INSTRUCTIONS / NOTICE DE MONTAGE / INSTRUCCIONES DE MONTAJE

. ™ PRODUCT NAME / NUMBER(S) : P306DJ302
jonathqn Description if Available / Needed : Server/ Desserte / Aparador

_____llf Z

E Press Inside

STEP 3
ETAPE 3

PASO 3

Furniture tipping restraint
Systeme antibasculement
Control para evitar vulcos

Appuyez vers le haut
Pulse arriba

*
Replaceable part

Page 3 of 4 Assembly Instructions-Instructions d’assemblage-Instrucciones para el ensamblaje
9 Made in VietNam / Fabrique en VietNam / Hecho en VietNam.



dl"ew & REPLACEABLE PART / PARTIE REMPLAGABLE / PARTE REEMPLAZABLE

. th ™ PRODUCT NAME / NUMBER(S) : P306DJ302
jO nO Cln Description if Available / Needed : Server/ Desserte / Aparador

_'!,

ZIN
< N
(N
) N
" — g —
x4 RP306DJ302-LEG -Metal Leg x1 RP306DJ302-CLEG-Center leg x1 RP306DJ302-HWKIT -Hardware Kit x5 RP306DJ302-PULL - Pull with screw
Cadre en métal Support central Liste des piéces de quincaillerie Poignée + Vis
Armazén de metal Soporte para la pata central Lista del kit de materiales Tirador + Tornillo
[Doco ooo 000 coomp|
x2 COMGLIDE-12-35-Glide 12Inch 35mm x1 COMGLIDE-14-Common Glide 14in x1 RP306DJ302-TRAY - Jewerly tray
Tiroir Glide Tiroir Glide Plateau de bijoux
Deslizamiento del cajon Deslizamiento del cajon Bandeja de joyas
Nj
&
x2 RP306DJ302-SHELFS- Side Wood Shelf x8 RP306DJ302-CLIP-Shelf Clip x4 RP306DJ302-CATCH-Door Catch
Etagere Supports Pour ) Catch de aimant
Repisa/ Estante Tablette Soporte De Las Repisas Captura de imén

X4RP306DJ302-HINGE-Door hinge x5 RC-FG-WHITE-White Leveler X1 RC-ANTI-TIP- Anti-tipping Restraint
Charniére de porte Patin réglable Liste des piéces de quincaillerie antibasculement
Bisagra de la puerta Nivelador Lista del kit de materiales antivuelco
*
Replaceable part
Page 4 of 4 Assembly Instructions-Instructions d’assemblage-Instrucciones para el ensamblaje

Made in VietNam / Fabrique en VietNam / Hecho en VietNam.



	P306- DN Model (1)
	P306- DN Model (1)
	P306- DN Model (1)
	P306- DN Model (1)

